Draft Environmental Impact
Assessment Report for the Proposed
expansion of Civil Enclave of
Bagdogra International Airport to
Enhance the Passenger Handling
Capacity up to 10 MPPA at Bagdogra,
Dist: Darjeeling, West Bengal

M/s. Airport Authority of India
Bagdogra International Airport, Siliguri, District: Darjeeling
West Bengal -734421

Project activity “7(a)”- Airports
Category: B1
Period of Study: March 2023 - May 2023
Proposal No: SIA/WB/INFRA2/445111/2023

Submitted by Prepared by

A.K %
st fameraes arfassror ABC Techno Labs

AIRPORTE AUTHORITY OF INDIA India Private Limited

(Accredited by NABL, NABET, MOEF)
(An ISO - 9001, ISO : 14001 & OHSAS : 15001 Certified Company)




4 k Environmental Impact Assessment Report for the Proposed expansion of Civil
[...]
i — e
= % - ! I|::-, o
GSE = = 2 e = E |
CEHARE 1 = = [ v
e s
[ T s -_-""'--_._

114

17

PROEOEED C. =13
CATCH BARRIER

TAXMAY GATE

RUMNWAY STRIP EDGE (140 m}

TAIL CLEARAMCE @) S0 M

"

g!
I

3

P
e e
N

Source: AAl

Figure 2.8: Proposed Apron layout

ABC Techno Labs India Pvt. Ltd. Page 51




4’\ Environmental Impact Assessment Report for the Proposed expansion of Civil
=L a NN Enclave of Bagdogra International Airport to Enhance the Passenger
e remereos | Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India
7 ?
2000 D000 SO000 2000
| | 1 | |
!
@—{—-1
®&—F1—-7
> |
g
©
g
&
@
g
®
Source: AAI

Figure 2.8: Proposed Basement layout

ABC Techno Labs India Pvt. Ltd. Page 52




" Environmental Impact Assessment Report for the Proposed expansion of Civil

A Enclave of Bagdogra International Airport to Enhance the Passenger
o eaewon | Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India

2.6 RAW MATERIAL REQUIREMENT

Airport being a service industry does not process any raw material or deal in production of
products. The proposed project 1is relocation, improvement, modification/up-
gradation/augmentation and modernization of Bagdogra International Airport, which requires
general construction materials viz. steel, cement, RMC, sand, aggregates, bricks, etc. They will
be used for infrastructure development like building construction, road lying, service area
development, etc. These materials will be procured from nearby markets as per requirements
and transportation facilities will be provided by construction contractor. Quarry material
required will be sourced from nearby approved quarries.

2.7 MANPOWER REQUIREMENT

Direct Employment:

Employment generated by activities on site at the Airport. These include the airport operations
and management, aircraft maintenance, storage facilities, charter services and leasing activities,
airlines, shops and other concessions, catering ground engineering and handling air traffic
control and car parking facilities.

Indirect Employment:

Employment generated through activities off site by organizations and companies supplying
goods and services to the airport. These jobs may be locally based or more remote from the
airport, depending on the nature of supply chain.

Induced Employment:

Employment generated through spending habits of salaried employee both in direct and
indirect activities. This category is likely to provide jobs at regional level.

It is expected about 500 direct & indirect employment during construction phase and 2000
direct and indirect employment during operational phase of the project after expansion

2.8 UTILITIES

All airport facilities planned in the concept master plan use plan rely on the provision of
utilities: power, water, sewage discharge etc., which will be development on modular basis
inline to the traffic loads.

Table 2.7: Details of Utilities

Sl.No Components Quantity after Proposed Development
1 Power ~5.84 MW
2 Total Water requirement ~2540 KLD
3 STP capacity ~1800 KLD
4 Solid Waste ~5.12 TPD
Source: AAI

U Power Requirement
The total estimated power demand for Bagdogra International Airport Operations is:
e Maximum Demand: 5.84 MW

ABC Techno Labs India Pvt. Ltd. Page 53



AN

AT famrEees mfisTor
AIRPORTS AUTHORITY OF INDIA

Environmental Impact Assessment Report for the Proposed expansion of Civil
Enclave of Bagdogra International Airport to Enhance the Passenger
Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal

by M/s Airport Authority of India

e Connected Load: 7.18 MW

e Main Source: WBSEDCL

e Transformer Capacity : 4 x 2500 KVA (3W + 1S5)
e DG Sets: 5x 1500 KVA + 1 x 750 KVA

U Water Requirement

Construction phase:

Total Domestic water consumption during construction phase for approx. 500 nos. of workers

will be 20 KLD, which will be met through existing bore-wells.

Operation phase:

The daily consumption of water during operation phase after proposed expansion will be about
~2540 KLD out of which ~1153 KLD will be fresh water and ~1387 KLD will be recycled water.
The water requirement will be met through ground water (bore-wells). The water requirement
for plantation, HVAC & flushing will met through STP Treated water.

Table 2.8: Water Requirement of the Project

WATER DEMAND CALCULATION AS PER NBC
Potable water Flushing/Recycle
SL. . Population/ bl Basis Basis Total (in
Particulars (Per day) Demand Demand
No occupancy / area (In (In KLD) (In (in KLD) KLD)
LPCD) LPCD)
10 million
1 Passengers passenger / 27397 40 1095.88 30 821.91 1917.79
annum
2 Staff @45 LPCD 2000 25 50 20 40 90.00
3 | Visitor Softotal 445 5 6.85 10 13.70 20.55
passengers
4 Green area SZ_Sﬁtres 7| 24926 0 0 5 124.63 124.63
TR refrigerant | 2420
5 HVAC litre per TR 10 387.20 387.20
No. of hours 16
Total 1152.73 1387.44 2540.17
Source: AAI

ABC Techno Labs India Pvt. Ltd.

Page 54




A. Environmental Impact Assessment Report for the Proposed expansion of Civil
7\,.&_; Enclave of Bagdogra International Airport to Enhance the Passenger
e eaewon | Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India
Fresh Water:
1152.73 KLD Total Waste Water:
_ 1622.67 KLD
o Passenger: 876.7 KLD
1095.88 KLD
» Staff: 50 KLD 40 KLD
" visitor: 6.85 KLD 5.48 KLD STP
(Capacity: 1800 KLD)
Flushing:
STP Treated *| 875.61 KLD 700.49 KLD
Water: Total Treated
1387.44 KLD g i Water: 1387.44 KLD
» Plantation: 124.63 KLD
Source: AAI

Figure 2.4: Water Balance Diagramme

h 4

Sludge &
Evaporation
losses: 235.23 KLD

ABC Techno Labs India Pvt. Ltd.

Page 55




" Environmental Impact Assessment Report for the Proposed expansion of Civil

)4_.\_; Enclave of Bagdogra International Airport to Enhance the Passenger
e emvarmes | Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India

U Quantity of Wastes to be generated (Solid & Liquid) and scheme for their
Management/disposal

Sewage generation and Management

During operation phase, wastewater generated from Airport premises will be treated in

Sewage Treatment Plant (STP) comprising of primary, secondary and tertiary treatment

facilities. Sewage treatment plant will be designed considering following inlet and outlet STP

Technology & design basis:

Raw sewage inlet Characteristics

Daily average flow: ~85% of daily water requirements

pH: 7.0-8.0

BOD: 350 Mg/L

Suspended Solids: 250 Mg/L

COD: 450 Mg/L

Inlet Coliform: 106 - 107 counts / 100 ml

Outlet Characteristics

pH: 7.0-8.0

BOD 5: <10 PPM

Suspended Solids: < 20 mg/1

COD: <50 PPM

Coliform: < 100 counts / 100 ml

The treated effluent will be odorless, free from oil & grease and other obnoxious matter.

AN NI N N SN

NN N NN

As a part of existing operations, Soak Pits are used for treatment of waste water. For
development of this project 1800 KLD capacity of STP (MBR/MBBR/SBR etc.) is proposed. To
reduce the load on fresh water demand AAI is committed in implementing the Zero discharge
concept for sewage system. The entire sewage that is generated will be recycled and reused
for non-potable purposes. About 1622.67 KLD of wastewater will be generated from airport
operations, which will be treated through STP (MBR/MBBR/SBR etc.) total capacity of 1800
KLD, will be developed on modular basis. Treated wastewater will be used for Landscaping or
other purposes.

Liquid waste from aircraft needs to be treated at Triturator as a primary treatment & further
will be pumped to STP for secondary treatment.

Details of Sewage Treatment Process

As part of selection process for identifying suitable sewage treatment technology and
technology which is advantageous for Bagdogra International Airport, a comparative study
was made considering various latest sewage treatment technologies available in the field of
waste water engineering,.

The technologies selected for evaluation include advanced methods of treatment developed
in recent years which are giving treated water quality required for reuse and recycle for non-

ABC Techno Labs India Pvt. Ltd. Page 56



AN

At e wftesr
AIRPORTS AUTHORITY OF INDIA

Environmental Impact Assessment Report for the Proposed expansion of Civil
Enclave of Bagdogra International Airport to Enhance the Passenger
Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India

potable uses i.e. HVAC makeup water, toilet flushing, irrigation water for gardening and

landscape areas etc. The technologies selected include Advanced Sequencing Batch Reactor
(ASBR), Membrane Bio Reactor (MBR) and Moving Bed Bio film Reactor (MBBR). In case of
MBBR, post membrane filtration is required to get the desired water quality in addition to

secondary biological treatment. The comparative statements are given in Table 2.9 below.
Table 2.9: Comparative statements

;l(') Process Advantages Disadvantages Remarks

1. Advanced Proven technology with In case of plants In case of
Sequencing many plants in operation | operated with PLC sequencing batch
Batch reactor worldwide. controlled system reactor area
Process (ASBR) | As settling happens in with automation, requirement is less.

same reactor, no separate | trained manpower is Primary and
secondary settling tank is | required. secondary settling
required. tanks are not
No re-circulation of required.
activated sludge.

Less excess sludge

generation and sludge is

well stabilized.

Less power consumption

due to optimized aeration

cycle.

2. Membrane bio | Though the technology is | Power consumption is | In case of membrane
reactor process | relatively new, many high. bio reactor process,
(MBR) plants are in operation High capital cost and primary settling

worldwide. periodic membrane tank is not provided.
Less excess sludge replacement cost. MBR process is
generation and sludge is Need to control generally provided
well stabilized. membrane fouling. where reuse of

High quality effluent in Chemical addition and | treated water is
terms of low turbidity, membrane cleaning is | considered.
bacteria, TSS and BOD. required.

Less footprint.

3. Moving bed bio | Though the technology is | In case of plants In case of moving
film reactor relatively new, many operated with PLC bed bio film process,
(MBBR) plants are in operation controlled system primary settling

worldwide. with automation, tank is provided.
Less excess sludge trained manpoweris | Though many big
generation and sludge is required capacity plants with
well stabilized. MBBR technology
are operating
worldwide, in India,
the technology is
relatively new.

In case of Bagdogra International Airport STP, the treated water is being used for three

different uses i.e. landscaping / gardening, toilet flushing and HVAC makeup. In case of MBR,

ABC Techno Labs India Pvt. Ltd.

Page 57




" Environmental Impact Assessment Report for the Proposed expansion of Civil

)4__“__4 Enclave of Bagdogra International Airport to Enhance the Passenger
e emvarmes | Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India

though the plant will be compact, capital and O&M cost is high. Among the ASBR and MBBR
processes, ASBR plant is in operation and are working satisfactorily in many places. Since it is
a batch process, it can take shock loads of raw sewage quality and there is better control of
treated water quality. Based on the above factors, ASBR technology will be considered for
Bagdogra International Airport STP including post UF system required for garden / toilet
flushing water and RO system required for HVAC make-up water.

In order to reduce noise pollution from STPs, all the air blowers shall be provided with
acoustic hoods and all pumps and other equipment shall be with noise levels as permitted by
WBPCB. In order to prevent odour problem at sewage collection wells and pumping stations,
the sumps and tanks shall have covered roof with forced ventilation ducts fitted with ozone
emission type air purifiers. The typical flow diagram for ASBR STP is shown in Figure 10.1 and
typical layout plan for ASBR STP is shown in Figure 10.2.

ABC Techno Labs India Pvt. Ltd. Page 58



AN

AIRPORTS AUTHORITY OF INDIA

Environmental Impact Assessment Report for

by M/s Airport Authority of India

Enclave of Bagdogra International Airport to Enhance the Passenger
Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal

the Proposed expansion of Civil

FE-CHCULST
Tenk
- E—CIRCULATIN LME -
= 2 =5
2, 51 ez
=H EL _ o P N L ;E
i—“‘ i AS U EWCESE SILRE LME - — | =7
e K 1 = s |55
a3 = = 1 ¥ | &%
T | r | =i
= T
- ] I = OAT FoR r B
- R TE fE bEeose e A A E =
pr— H AE th &t iy B b -
- N o E]
o - i - =
S, T LT NE L
. | - U Ve [ =
W L, X =
g ol ) o = Ly = :
L Sd = & LEFHETEETEE ] e o
ROPCISET] RAW SENaGE Yy B P e ELRT AT 0
PLMPING maiis P L8 - ".‘fsiﬁ:f“ 2 7
TESNNEL - s __z.-' = = E
S = (i g =k
ool 2 NREERRARRREE AN
SILLECTION WELL = e o e l:“'.
RIT FOR DISRISAL by i
WOATEN CRIT g i i T DV FEED TANE
CHASWEERS 1 = - 3
BaS LUNE ECCENS SLUDGE UKE -
SELECTOR [ANKS AMD ASER BHETE-FEEIE THE e
T4HES T b
- LF TREATEL w&TER LE To T' &t CTHER FACILES & EULCIWS Fom - [
lg TILET FLUSHNG [ CARDEMNKD -
i ﬂ - SILIDGE — L —F
E SALRAC NG EOTDM
= LF TRESTED weTER Tarik LG
= (TS
L = -
b= |
=
B | FILTERED MaTEY
¥ | FFEED LME s
5] £ TREATED WETER Tams £ .
b7
82 |
E= RO RESECT ] L B
LA ] ; _ T
gz FER LI TR 1 S0 REECT TO CATOEH i |
b | WENTER: TEM K = ¥ UF FEED Tauk
sy ARET i
| ALTHA FILTRATION URIT
0 TEATES WATER LLE s ] e o
sidbocethioriateet & - a
e R e :
el =]
| o Dui
o Lo s et | -'n'.:.-_-T:: UE GACIMSSH GMD ST LKE T
B FERMWEATT TAMNK EVERSE USw0Es LA TG T i S %n.'. 3 BE-CIS0ULATEIN TRME

Figure 2.1: Flow Diagram for Sewage Treatment Plant with ASBR Technology

ABC Techno Labs India Pvt. Ltd.

Page 59




A.K Environmental Impact Assessment Report for the Proposed expansion of Civil

Enclave of Bagdogra International Airport to Enhance the Passenger
e mvaemon | Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India

F TREATED WwWaATE=R TaAMK -::-T;F-E,.E: IR TEOL IT_
T g =
== ETCD B, supply
PLAMT SUILONG FOA HOsM F. B T
e all PuMPS, CHEMICAL I TE™
[

A —— N ——— i —— R ——— —
SLOCHK, = 4=
Bcco-c L L =i — e
e
w2
5 3

&lH SLOREA ROOM

ORI
ﬁuu |j | !_ |-:1:x3;1! 3
IHIIIIIIIIIIdII ,
== AN
LRI

S ==

OWF FEED TANE

ELECTOR Tallk~

A

BR SELECTON TAHK-
*
AT L
41 744
a|| & r'r|
Tln ©
Al
T
b |

Figure 2.2: Layout Plan of Sewage Treatment Plant with ASBR Technology

ABC Techno Labs India Pvt. Ltd. Page 78



AN

At e wftesr
AIRPORTS AUTHORITY OF INDIA

Environmental Impact Assessment Report for the Proposed expansion of Civil
Enclave of Bagdogra International Airport to Enhance the Passenger
Handling Capacity up to 10 MPPA at Bagdogra, Dist: Darjeeling, West Bengal
by M/s Airport Authority of India

U Solid Waste Generation and Disposal
Construction Phase

Quantity* . Mode of
Type of waste Source (e tanne) Mode of disposal AT Ont
. Terminal As per C&D Waste
Construction waste building 24356 Rule 2016 Road

Source: AAI
*Source: Guidelines on Environmental management of Construction & demolition (C & D) Wastes,
March 2017, CPCB.
MSW generated from labour camps during construction phase will be handled & disposed off
in line with existing waste management practices at Bagdogra International Airport which
include waste segregation at source & handing over for final disposal to municipal waste
disposal site.
Operation Phase
Solid waste generated from the airport mainly comprises of food waste and garbage waste.
Further, small quantities of sludge from STP and other waste are being generated. The solid
waste generated will be first segregated as plastic, glass, paper, and other waste separately
and disposed of as per applicable Rules.

Table 2.10: Solid Wastes Generation

Particulars Population Basis | Quantity of waste generated (in kg/day)